
 
   

 
 

 

 

    
     
 

 

 

 

 

 

 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater 
Services Plan 
 
50176-001 
May 18, 2021  
  



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan  

  |   Table of Contents ii 

Table of Contents 

Executive Summary ........................................................................................................ 1 

Summary of Plan Recommendations .................................................................................................... 1 

1. Background and Plan Goals .................................................................................. 1-1 
[...]
in relation to the construction of local sanitary sewer.  Additional information is provided in the enabling 
legislation on the creation of service regions and LGU responsibility to plan and provide the local 
collection system to serve their jurisdiction.   

Before undertaking the construction of new sewer or improvement of any existing sewer system, an LGU 
shall prepare and adopt a plan and program for collection of wastewater for which the LGU is responsible 
and submit for review and approval to the ALASD board.  The LGU shall retain responsibility for the 
planning, design, acquisition, betterment, operation, administration, and maintenance of all local sanitary 
sewer facilities.  The ALASD board shall upon request of the LGU within the service area assume all or 
any part of the responsibility described above. However, the ownership of the system and all costs 
associated with the planning, design and construction of new local sanitary sewer shall remain the 
responsibility of the LGU.   



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    Ownership of Assets and Revenue Sources 5-2 

5.1.3 Operation, Maintenance, and Replacement Responsibility 

According to the enabling legislation, ALASD is responsible for the operation, maintenance and 
replacement or betterment of the interceptor system, wastewater treatment facilities, and local sanitary 
sewer within the ALASD service area.  Requirements for contracted services are provided in service 
agreements between the LGU or customer and the ALASD.  

Betterment, as defined in Minnesota Statutes Chapter 869 Section 2 (Definitions) Subdivision 6 of the 
enabling legislation, shall have the meanings given in accordance with Minnesota Statutes, Chapter 475, 
which states: "Betterment" includes reconstruction, extension, improvement, repair, remodeling, lighting, 
equipping, and furnishing. 

5.1.4 Service Contracts, Agreements, Ordinances 

The review or revision of service contracts, agreements, district ordinances or other policies was not 
provided as part of the scope of services for this comprehensive wastewater plan.  However, a cursory 
review of documents was completed during the development of this plan.  Based on this review, a more 
detailed review of all existing service contracts, agreements, and district ordinances is recommended. 
Revisions may be required for consistency and equity, and further legal review warranted.    

5.2 Revenue Sources 

ALASD has the following three revenue sources: 

1. Capital Debt Allocation on Local Government Unit (LGU) – Capital debt allocations for 
treatment and interceptor facilities are levied in proportion to the tax capacity of that portion 
of the local unit of government that is within the boundaries of ALASD. The current annual 
capital debt is based on the debt service for bonds that were issued to complete past capital 
projects, including two projects recently completed at the wastewater treatment plant. The 
allocation of the annual capital debt retirement to each LGU is based on the previous years’ 
respective tax capacity of the LGUs. 

2. Wastewater Treatment Expansion Fund (WTEF) – This fee is charged to new users 
(residential and non-residential) who connect into the existing collection system in order offset 
the costs for the capacity created for their benefit that has been paid by existing customers.  

3. Monthly User Fees – All properties (residential, commercial and industrial) generating 
wastewater that are connected to sanitary sewer are billed a monthly user charge. Monthly user 
fees fund the Enterprise Fund (unrestricted) for all District operations, labor, and transfers to 
Repair/Replacement fund for capital expenditures. 

  



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    Ownership of Assets and Revenue Sources 5-3 

Figure 5-1: Operating Revenue and Expenses 

5.3 Existing Rate Structure  

The ALASD has three categories for its users: residential, commercial and industrial users. The rates used 
to charge these different categories are found in the ALASD User Charge Ordinance (Appendix H) which 
is determined by the ALASD Board of Directors. The residential users, who are single family dwellings 
that discharge normal domestic strength wastewater, are charged a flat rate fee of $30.50.  

The non-residential/commercial users are divided into two categories, metered and non-metered users. 
The metered users are charged a usage charge of $6.38 per 1000 gallons, a $.50 billing charge plus a 
minimum monthly service charge based on the private sewer service pipe connection to their 
structure/property. The 2021 charges for these metered users are shown in Table 5-1.  

Table 5-1: Commercial Metered Users Minimum Monthly Service Charge  

Size of Connection Pipe 2021 Monthly Charge 

<6” $30.60 

8” $186.64 

10” $302.29 

12” $486.49 

The non-residential/commercial accounts without a water meter are charged based on an assumed usage 
or M value which is based on the Equivalent Dwelling Unit (EDU) shown in the city’s ordinance and 
correlates to the type of business or size of facility.  In addition, a minimum monthly service charge 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    Ownership of Assets and Revenue Sources 5-4 

which is determined based on the size of the private sewer service pipe connection the structure/property 
is charged.  

Table 5-2: Commercial Non-Metered Users Minimum Monthly Service Charge 

Size of Connection Pipe 2021 Monthly Charge 

4” $30.60 

6” $88.56 

8” $186.64 

10” $302.29 

12” $486.49 

ALASD also charges its industrial users who exceed the parameters of the general municipal flow for 
BOD, P & SS with the following rates in addition to the flow charge based on metered usage.   

 BOD: $0.37 per pound  

 P: $10.93 per pound  

 SS: $0.35 per pound 

5.4 Cost of Service Rate Study  

ALASD is completing a cost-of-service rate study in 2021.  The cost-of-service rate study is used to 
determine the total costs incurred by ALASD for providing services to its users and the allocation of the 
costs to the different user rate classes based on the actual cost to serve each user class. System operating 
costs, maintenance costs and debt service obligations tend to be stable and predictable over time.  It is the 
variable capital program requirements for future sustainability of the infrastructure/system that frequently 
drive the need for rate changes and contribute to rate instability.   

The purpose of a cost-of-service rate study is to: 

 Allocate cost of service in an equitable and defensible manner (i.e., based the cost to serve each 
category or type of users) and 

 Project future net revenue (i.e., determine whether revenue collected will be sufficient to cover 
operations and maintenance costs as well as future capital costs.) 

The cost-of-service rate study looks at both the revenue sources as well as the expenses/costs and 
allocates costs according to usage.  Annual capital improvement costs are considered in this cost-of-
service study.   The WWTF debt is not a part of the user rate structure.  However, the “impact” of the debt 
service currently paid through the tax allocation is also reviewed as a part of this study to determine 
general affordability of the user rates.   



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    Ownership of Assets and Revenue Sources 5-5 

Outcomes of the Cost-of-Service Rate Study will be provided under separate report.  Regular review of 
user rates is conducted in accordance with the enabling legislation to provide equitable basis for 
collecting revenue to offset costs.   

 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    Collection System Condition Assesment 6-1 

6. Collection System Condition Assesment 
The ALASD service area is 102 square miles. In addition to the WWTF, ALASD operates the collection 
system comprising approximately 230 miles of gravity sewer, 60 miles of force main, 120 lift stations as 
well as 170 additional mini lift stations and residential stations (also referred to as ‘grinder stations’). The 
gravity sewers range in size from 6-in to 36-in with the majority being 8-inch. Most of the gravity sewers 
and force mains are constructed of PVC. The force mains range in size from 1.5-in to 18-in with the 
majority being 4-inch and 6-inch. The lift stations range in size from 50 gallons per minute (gpm) to 
3,000 gpm, with over 70% being less than 200 gpm.      

As part of a separate task for this Comprehensive Plan, a desktop Collection System Assessment was 
completed (Appendix D) using a risk-based analysis. This initial assessment did not include field 
inspection of utilities or capacity evaluation of the system.  The analysis provided a theoretical Remaining 
Useful Life (RUL) of the collection system assets to support development of a rehabilitation and 
replacement plan and inform the cost-of-service rate study of long-term investments needed for 
infrastructure improvements. The initial findings from this evaluation yielded the following results 
and recommendations for asset replacement over the next 10 years: 

 The quantity of gravity sewers that received an RUL of  10 years is approximately 134,000 
feet (~10% of system total). Using the developed cost curves, the 10-year replacement cost 
would be approximately $13.4 million. 

 The quantity of the force mains that received an RUL of  10 years is approximately 101,000 
feet (~30% of the total). Using the developed cost curves, the 10-year replacement cost 
would be approximately $6.1 million. 

 There are 7 lift stations that received an RUL of  10 years. These lift stations ranged in size 
from 120 gpm to 3,000 gpm and have low RULs due to a combination of age and reported 
problematic components (mostly mechanical or electrical). In addition to these 7 stations, there 
are another 9 stations that have an RUL between 10 and 15 years. Based on the risk scores, 
replacement or repair of 5 of these is also warranted over the next 10 years. This brings the 
total to 12 lift stations where replacement or repair is recommended.  Depending on the level of 
replacement (full station replacement compared to targeted component replacement), the total 
replacement cost would be approximately $3.6-$4.5 million over the next 10 years for all of 
these stations (including 5 mini lift stations).  

 

 

 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-1 

7. WWTF Assessment 
The ALASD wastewater treatment facility (WWTF) is located at 2201 Nevada St SW, Alexandria, 
Minnesota.  An ariel map of the WWTF site is provided in Appendix B of this report.  The existing 
Facility consists of a main lift station, force main, influent screening, screenings washing and compaction, 
vortex grit removal and grit washing, two primary settling tanks, three fine bubble diffuser aeration tanks, 
three secondary clarifiers, cloth media tertiary filtration, chlorination tanks, dissolved air flotation 
thickening of waste activated sludge, four aerobic digesters, centrifuge dewatering, and outfall pipeline.  
This is a Class A Facility according to the State of Minnesota WWTF classifications.  

The Facility has a continuous discharge to Lake Winona and has an average wet weather design flow of 
4.7 mgd, with a five-day biochemical oxygen demand (BOD) loading of 7,100 pounds per day (lbs/d). 
The system is also designed to treat up to 6,000 lbs/d of total suspended solids (TSS), 210 lbs/d of total 
phosphorus, and 470 lbs/d of ammonia-nitrogen. 

The current WWTF was constructed in 1976 and began operation in 1977. The average annual flow 
treated from 1976 to 2020 is shown in Figure 7-1. During this time flow has increased from 0.9 mgd to 
approximately 3 mgd.  Flow projections are based on a 1.5% annual increase.   

Figure 7-2 shows the annual phosphorus loading reductions. Phosphorus discharge was dramatically 
reduced when the ALSAD WWTF became operational in 1978 and continues to decrease due to 
operational excellence and continued expenditures for treatment facilities. 
 

 

Figure 7-1: ALASD WWTF Flow 

 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-2 

Figure 7-2: WWTF Total Phosphorus Discharge (pounds/year), 1979 – 2021 

7.1 Existing Facilities 

The WWTF provides pretreatment, conventional primary and secondary treatment, chemical treatment for 
phosphorus removal, followed by tertiary treatment and then disinfection. A summary of each component 
is included in the following subsections. 

7.1.1 Main Pumping Station  

The main pumping station is located on the west side of the treatment plant property and receives the 
wastewater flow from the entire Alexandria Lake Area Sanitary District. The main pump station conveys 
the raw wastewater influent to the Headworks Building for influent pretreatment, including screening and 
grit removal. This facility provides enough head to allow gravity flow through the primary and secondary 
treatment process. 

The main pump station consists of three vertical variable speed non-clog centrifugal pumps. The main 
pump station pumps operate in response to the raw wastewater liquid level in the building wet well.  

7.1.2 Preliminary Treatment 

Preliminary treatment consists of automatic screening and grit removal of incoming wastewater. This 
process is carried out in the west end of the Headworks and Dissolved Air Flotation Thickener 
(DAFT)Building. Filter screens remove rags, debris and large solids from the wastewater stream entering 
the WWTF. Screening/removal and collection at this stage minimizes fouling and maintenance of 
downstream equipment. These solids are largely inorganic material and can be transported directly to a 
landfill.  

0

500

1000

1500

2000

2500

3000

3500

4000

4500

5000

1979 1984 1989 1994 1999 2004 2009 2014 2019

To
ta
lP
ho

sp
or
us

(lb
s/
ye
ar
)

Note: Pre 1979 P levels (before advanced WWTF) were greater than 20,000 pounds/year



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-3 

Screening compactors wash, dewater and compact solid debris that are caught and raked from the filter 
screen. Dewatering of this material is required for acceptance of the material at a landfill and reduces 
volume, transportation cost, and odors of the screened materials.  

7.1.3 Primary Treatment 

Primary treatment is carried out in each of the two 45-foot diameter concrete tanks (clarifiers) that are 
located to the north of the Solids Handling and Blower Building. The primary treatment process in this 
facility is classified as a plain sedimentation process because it relies strictly on gravity settling of solids 
without the addition of any chemicals (coagulants) to accelerate settling.  The purpose of the primary 
treatment process is to remove as much settleable material from the raw wastewater as possible. 

7.1.4 Secondary Treatment 

Secondary treatment includes the Aeration Tanks and Secondary Clarifiers. Aeration allows for biological 
degradation of organic material. During this process dissolved organic material is converted into 
biological solids. In addition, organic nitrogen and ammonia-nitrogen are oxidized into nitrate.  

The non-settleable solids in the wastewater consist of both dissolved matter and matter which is so finely 
divided that they will not settle out of solution without additional treatment.  The treatment method used 
to make these solids settleable is called the “activated sludge process”. This process is carried out in the 
Aeration Tanks. 

Secondary Clarifiers separate and collect settleable secondary sludge for recirculation or wasting, remove 
floating scum, and direct the clear effluent stream to the filters. 

7.1.5 Tertiary Treatment 

The effluent limits required by the MPCA require the removal of phosphorous from the wastewater prior 
to discharge to Lake Winona. The WWTF currently uses a combination of ferric sulfate addition to the 
activated sludge process and tertiary cloth media filtration to reduce effluent TP discharge. 

7.1.6 Chlorination System 

The chlorination equipment is located in the Control and Filter Building. Effluent chlorination is provided 
to disinfect the wastewater effluent prior to discharge from the treatment plant.  Chlorine disinfection kills 
harmful bacteria that may still be present in the treated wastewater before the water is discharged to 
downstream lakes. Sodium bisulfite is added to dechlorinate the wastewater to prevent harmful exposure 
of chlorine to aquatic life.   

7.1.7 Solids Operation and Control 

The wastewater treatment plant removes solids at three locations: 

 Primary Clarifiers – Primary Sludge (PS) 
 Secondary Clarifiers - Waste Activated Sludge (WAS)  



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-4 

 Filtration by Cloth Media Filters – Backwash 

The purpose of the biosolids processing facilities is to process these solids into a useful source of 
nutrients and organic material for soil conditioning in agricultural areas. The biosolids processing 
facilities consist of the aerobic digesters, dewatering centrifuges, and biosolids storage pad. 

ALASD has four (4) 0.41 million gallon aerobic digesters. Digester cells 1A and 1B are operated in 
parallel and cells 3 and 4 are operated in series. Plant staff splits the feed of primary sludge and thickened 
sludge from the DAFT system between cells 1A and 1B. Due to the high temperatures caused by 
microbes breaking down the solids in the digester process, the aerobic digesters require cooling. A closed 
loop cooling system consisting of a chiller and two heat exchangers provides the cooling necessary for 
cells 1A and 1B alternately through the system.  

Located in the east end of the Headworks Building is the DAFT system. The DAFT receives waste 
activated sludge from the aeration tanks. This unit is designed to thicken sludge to a set percentage of 
solids that will, in turn, provide a consistent and metered flow to the aerobic digesters.  

The function of the centrifuge is to increase the solids content of the biosolids from less than 2% to 
approximately 25%.  This removes the extra weight and volume associated with entrained water, thereby, 
reducing hauling and spreading costs. The centrifuge converts the biosolids from a liquid to a semi-dry 
solid material with the consistency of moist soil. With the new centrifuge total dry solids concentrations 
have increased to approximately 25%.  

Land application of biosolids is a seasonal operation occurring in the spring and fall. Since the WWTF 
continuously produces biosolids, a storage facility is required to accumulate the biosolids between the 
spring and fall application seasons. The onsite storage pad provides approximately 6 months of onsite 
storage capability. 

 

Figure 7-3: WWTF Flow Schematic 

 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-5 

7.2 WWTF Capacity 

Recommendations for capacity improvements were identified in the 2004 Final Wastewater Feasibility 
Study completed by Brown and Caldwell.  Many of the improvements in the 2004 study were completed.  
Recommended improvements not completed include additional primary clarifier capacity, aeration and 
blower expansion, and additional secondary clarifier capacity (i.e. in addition to newly constructed 3rd 
clarifier). In addition to these capacity upgrades identified in 2004, some of the facilities at the WWTF 
have not been upgraded since 1976 and will need condition repair or replacement.   

In preparation for the recent NPDES permit renewal, ALASD prepared the 2017 Phosphorus and 
Chloride Reduction Facility Plan (Appendix F) that identified alternative treatment technologies and/or 
other discharge locations/methods to further reduce effluent total phosphorus (TP) and total chloride to 
meet future anticipated final effluent limits. 

In the plan, the WWTF design flow projections were included through Year 2040 and are included in 
Table 7-1.  Plant influent flow and loading projections assumed the annual average flow increases at the 
historical growth rate of 1.5%/year with the same blend/contribution of residential, commercial, and 
industrial sources.   Overall, the design flows increase by roughly 45 percent over the 20-year planning 
period.  

Table 7-1: Flow and Loading Projections (Prepared in 2017) 

 

ALASD’s WWTF will require significant investment in the near future to address aging infrastructure and 
capacity concerns related to loading.   In addition, ALASD will need to upgrade technology to treat TP in 
the near future.  A past 2017 WWTF study completed by Brown and Caldwell identified that advanced 
treatment would be required resulting in a future improvement project at the WWTF (Appendix F).  
While TP and aging infrastructure will be addressed in the near future through a facility planning effort 
and subsequent capital improvement project, it is not likely that improvements to the WWTF will be 
feasible to reduce chloride discharge.  Chloride influent and effluent monitoring has indicated a need to 
consider source control to reduce chloride loading to ALASD.  These efforts are provided in the recently 
updated Chloride Identification and Minimization Plan provided in Appendix G. 

 



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    WWTF Assessment 7-6 

7.3 WWTF Future Improvements 

Capital improvements at the WWTF will be required due to condition, capacity and P upgrades.  In 
addition, recommendations for chloride reductions are still in progress as part of the variance process.  A 
facility plan is recommended within the next 2 to 3 years to evaluate improvement needs and better define 
future costs.  Planning level estimates are provided for these improvements as an “order of magnitude” 
opinion-of-probable-cost.  Estimates for phosphorus treatment alternatives identified in 2017 and updated 
to 2021 dollars are estimated at $15 million. General planning-level costs for condition and capacity 
upgrades are estimated at $15 million.  The approximate total of $30 million WWTF improvements 
would be funded through a state revolving fund (SRF) loan and would completed be during 2025-2029 
timeframe based on the NPDES compliance schedule. These costs do not include chloride reduction 
improvements which are not feasible at this time (i.e. more details are provided in the Chloride 
Identification and Minimization Plan in Appendix G).   



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

            |    ALASD 10-Year Action Plan and Long-Range Plan 8-1 

8. ALASD 10-Year Action Plan and Long-Range Plan 
 

 Collection system capital improvement costs resulting from the initial collection system condition 
assessment completed in 2020 are recommended to be included in Cost-of-Service Rate Study.  
This could add up to $3M annually or more to existing expenses.   Replacement and reinvestment 
in the collection system is critical to the long-term planning and sustainability of the ALASD. 
 

 Continue to evolve and invest in GIS system and asset management systems to manage ALASD 
assets.  GIS systems are dynamic systems that need ongoing maintenance and continued 
evaluation of asset condition.  Recommendations have been provided in the collections 
[...]
located in “nodes” at major intersections rather than in a “strip” design 
along long sections of a road corridor. Heavy industrial uses which 
require significant water supply or that generate nuisance 
characteristics inconsistent with residential uses are not intended within 
this district. Long-term residential uses that are incompatible with 
commercial/industrial uses should not be allowed in this district. 
 

Rural Commercial/Industrial 
The purpose of this land use category is to provide opportunities for 
commercial and industrial uses that do not require urban sewer 
infrastructure or substantial water supply. Examples of such uses include 
those that generate only those wastes typically found in residential 
wastewater and that do not create nuisance characteristics 
incompatible with residential uses. Temporary heavy industrial uses, 
such as gravel extraction and processing may be allowed in these 
areas provided that they can be operated and closed in a manner that 
will make the land consistent with residential uses. This category is 
intended for areas that are outside of the identified future service area 
of ALASD that are visible or easily accessible from state highways at 
major intersections. These areas are intended to be located in “nodes” 
at major intersections rather than in a “strip” design along long sections 
of a road corridor. Long-term residential uses that are incompatible 
with commercial/industrial uses should not be allowed in this district. 

What is a conservation 
subdivision? 

The basic premise of a conservation subdivision is to 
place homes on relatively small parcels of land on a 
relatively small portion of the property, while 
preserving the unique natural and cultural features 
of the property. By contrast, a traditional 
“lot/block” subdivision lays a “grid” of private lots 
and roads over the entire property that is more 
likely to degrade the unique features that made the 
property desirable in the first place. A conservation 
subdivision can have several advantages: 

Allowing homes to be placed on smaller 
lots that do not require as much upkeep 
Reduced road and infrastructure 
construction and maintenance costs 
The ability to preserve the most desirable 
portions of the property as a scenic 
amenity 
Protection of sensitive natural resources  

 
Traditional Subdivision 

 
 

Conservation Subdivision 

 



24 

Alexandria Township 

VI. Future Land Use 





ALEXANDRIA 2040 COMPREHENSIVE PLAN      
 

 

Page 
28
  

Chapter III Land Use Plan 

 

  



£ ¤2
7

£ ¤2
9£ ¤2
9

£ ¤11
4

£ ¤5
5

£ ¤5
5

£ ¤2
9

£ ¤12
7

£ ¤2
9

£ ¤2
7

£ ¤2
7

£ ¤11
4

£ ¤2
7

£ ¤2
7

£ ¤2
7

£ ¤2
9

£ ¤2
9

£ ¤2
7

£ ¤2
7

£ ¤2
9

£ ¤7
9£ ¤7
8

¬ «41

¬ «5

¬ «22

¬ «5

¬ «44

¬ «42

¬ «20

¬ «14 ¬ «22

¬ «34¬ «34

¬ «23

¬ «45

¬ «9
¬ «15

¬ «17 ¬ «17

¬ «81

¬ «5

¬ «82

¬ «1

¬ «10

¬ «63

¬ «28

¬ «4

¬ «30

¬ «1¬ «1

¬ «1

¬ «7

¬ «78

¬ «36

¬ «42

¬ «4

¬ «6

¬ «5

¬ «15

¬ «7

¬ «8
¬ «8

¬ «8

¬ «6

¬ «5

¬ «36

¬ «26
¬ «21

¬ «21

¬ «18

¬ «33

¬ «4W

¬ «13

¬ «3

¬ «11

¬ «11

¬ «16

¬ «16

¬ «35

¬ «82

¬ «82

¬ «32

¬ «82

¬ «86

¬ «40

¬ «38

¬ «24

¬ «31

¬ «25

¬ «30

¬ «24
¬ «12

¬ «23

¬ «15

¬ «88

¬ «25¬ «25

¬ «24

¬ «14

¬ «8

¬ «10
8

¬ «3

¬ «19

¬ «4

¬ «3

¬ «12 ¬ «12

¬ «7

¬ «2¬ «2

¬ «7

¬ «3

¬ «5

¬ «82

¬ «14

¬ «9

¬ «7

¬ «3

¬ «6

¬ «11

¬ «5

¬ «7

¬ «1

¬ «1

¬ «1

¬ «3

¬ «25

¬ «7

¬ «3

" )43

" )91

" )70

" )64 " )73
" )73

" )89

" )56

" )90

" )77

" )10
2

" )51

" )10
4

" )97

" )78

" )98

" )52

" )94

" )10
5

" )85

" )11
1

" )66

" )68

" )99

" )10
6

" )91

" )79

" )10
9

" )79

" )65

" )73

" )65

" )87

" )56

" )99

" )12
0

" )93

" )76

" )62

" )55

" )96

" )61

" )69

" )60

" )53

" )58

" )71

" )10
3

" )54" )54

" )87

" )10
7

" )56

" )56

" )11
0

" )74

" )74

§̈ ¦94

§̈ ¦94
§̈ ¦94

§̈ ¦94

§̈ ¦94

§̈ ¦94

D
O

U
G

LA
S 

C
O

U
N

TY
C

om
pr

eh
en

si
ve

 P
la

n

1
0

1
2

3
4

0.
5

M
ile

s

C
R

E
AT

E
D

 B
Y:

  D
O

U
G

LA
S

 C
O

U
N

TY
   

   
   

   
   

   
   

   
  S

U
R

V
E

Y 
A

N
D

 G
IS

 
D

at
e:

 8
/4

/2
01

1

Ro
ad

 C
en

te
rli

ne
Ro

ad
 Ty

pe

In
te

rs
ta

te

St
at

e

Co
un

ty

Ot
he

r

Fu
tu

re
 L

an
d 

Us
e

La
nd

 U
se

 Ty
pe

Ag
ric

ul
tu

re
 C

or
e

Ag
ric

ul
tu

re
 L

im
ite

d

Ru
ra

l R
es

id
en

tia
l

Re
sid

en
tia

l

Co
m

m
er

cia
l L

ig
ht

 In
du

st
ria

l

Mu
ni

cip
ali

tie
s

W
at

er

TH
IS

 M
AP

 IS
 A

 C
O

M
PI

LA
TI

O
N

 O
F 

IN
FO

R
M

AT
IO

N
 A

N
D

 D
AT

A 
IN

 D
O

U
G

LA
S 

C
O

U
N

TY
 O

FF
IC

ES
AN

D
 IS

 N
O

T 
A 

SU
R

VE
Y.

  T
H

IS
 D

R
AW

IN
G

 IS
 T

O
 B

E 
U

SE
D

 F
O

R
 R

E
FE

R
EN

C
E

 P
U

R
PO

S
ES

 O
N

LY
AN

D
 T

H
E 

C
O

U
N

TY
 IS

 N
O

T 
R

ES
PO

N
SI

B
LE

 F
O

R
 IN

AC
C

U
R

AC
IE

S 
H

ER
EI

N
 C

O
N

TA
IN

ED
.

TH
E 

W
AT

ER
 F

EA
TU

R
ES

 A
N

D
 R

O
AD

 C
EN

TE
R

LI
N

ES
 S

H
O

W
N

 H
ER

EO
N

 A
R

E 
BA

SE
D

 O
N

 A
ER

IA
L

PH
O

TO
G

R
AP

H
Y 

D
AT

ED
 A

PR
IL

 1
99

6.

.

Fi
gu

re
 5

-2
: F

ut
ur

e
La

nd
 U

se



 5/18/2021 
Alexandria Lake Area Sanitary District  
2021 Comprehensive Wastewater Services Plan 

       |    Appendix C: NPDES Permit   C-1 

Appendix C: NPDES Permit 



 

 
 

National Pollutant Discharge Elimination System/State Disposal System 

MN0040738 
 
 
Permittee: Alexandria Lake Area Sanitary District 

Facility name: Alexandria Lakes Area Sanitary District Wastewater Treatment Facility 

Receiving water: Lake Winona - Class 2B, 3C, 4A, 4B, 5, 6 water 

City: Alexandria County:  Douglas 

Issuance date: November 15, 2020 

Expiration date: October 31, 2025 

The state of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency (MPCA), authorizes the 
Permittee to operate a disposal system at the facility named above and to discharge from this facility to the receiving 
water named above, in accordance with the requirements of this permit. 
 
The goal of this permit is to reduce pollutant levels in point source discharges and protect water quality in accordance 
with the U.S. Clean Water Act, Minnesota statutes and rules, and federal laws and regulations. 
 
Although this permit is effective on the issuance date identified above, the limits and monitoring requirements are not 
effective until December 01, 2020. This permit expires at midnight on the expiration date identified above. 
 

Signature: Paul C. Scheirer  
 This document has been electronically signed. for the Minnesota Pollution Control Agency 

Paul C. Scheirer 
Supervisor 
Northeast/Northwest Regional Unit 

           Municipal Division 
 

Submit eDMRs 
Submit via the MPCA e-Services at  
https://rsp.pca.state.mn.us/TEMPO_RSP/Orchestrate.do?initiate=true 
 
Submit WQ reports to: 
Electronically:  wq.submittals.mpca@state.mn.us 
Include Water quality submittals form: 
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-71.docx 
Or, by mail: 
Attention: WQ Submittals Center 
Minnesota Pollution Control Agency 
520 Lafayette Road North 
St. Paul, MN 55155-4194 
Whole Effluent Testing (WET) and Pretreatment Annual Reports 
must be mailed to the WQ Submittals Center 

Questions on this permit? 
For eDMR and other permit reporting issues, use the directory 
listed at the bottom of the DMR page: 
https://www.pca.state.mn.us/water/discharge-monitoring-
reports 
 
For specific permit requirements, contact your compliance staff: 
https://www.pca.state.mn.us/water/wastewater-compliance-
and-enforcement-staff-contacts 
 
Wastewater Permit Program general questions, contact: 
MPCA, 651-282-6143 or 1-800-657-3938. 

  



Table of Contents 
 

 Page 
 

1. Permitted facility description ....................................................................................................................................... 3 
2. Location map of permitted facility ............................................................................................................................... 4 
3. Flow diagram ................................................................................................................................................................ 5 
4. Summary of stations and station locations .................................................................................................................. 6 
5. Permit requirements .................................................................................................................................................... 7 
6. Submittal action summary ......................................................................................................................................... 38 
7. Limits and monitoring ................................................................................................................................................ 41 

 
 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 3 of 50 
 
 
1. Permitted facility description 
 
The Alexandria Lake Area Sanitary District Facility (Facility) is located at 2201 Nevada St SW, Alexandria, Minnesota 
56308-9152, Douglas County. 
 
The existing Facility consists of a main lift station, force main, influent screening, screenings washing and compaction, 
vortex grit removal and grit washing, two primary settling tanks, three fine pore ceramic diffuser aeration tanks, three 
secondary clarifiers, cloth media tertiary filtration, chlorination tanks, dissolved air flotation thickening of waste 
activated sludge, four aerobic digesters, centrifuge dewatering, and outfall pipeline. There are no known bypass points 
for the wastewater collection/treatment system.  This is a Class A Facility. 
 
The Facility has a continuous discharge (SD 001) to Lake Winona (Class 2B, 3C, 4A, 4B, 5, 6 water), and has an average 
wet weather design flow of 4,700,000 gallons per day (gpd), with a five-day carbonaceous biochemical oxygen demand 
strength of 7,100 pounds per day (lbs/d).  The system is also designed to treat up to 6,000 lbs/d of total suspended 
solids, 210 lbs/d of total phosphorus, and 470 lbs/d of ammonia nitrogen.  
 
The collection system has 222 miles of gravity sewer, 52 miles of force main sewer, 119 lift stations, 48 grinder stations 
and 124 grinder residential systems. 
 
Changes to the facility may result in an increase in pollutant loading to surface waters or other causes of degradation to 
surface waters. If a change to the facility will result in a net increase in pollutant loading or other causes of degradation 
that exceed the maximum loading authorized through conditions specified in the existing permit, the changes to the 
facility are subject to antidegradation requirements found in Minn. R. 7050.0250 to 7050.0335. 
 
This Permit also complies with Minn. R. 7053.0275 regarding anti-backsliding. 
 
Any point source discharger of sewage, industrial, or other wastes for which a NPDES permit has been issued by the 
MPCA that contains effluent limits more stringent than those that would be established by Minn. R. 7053.0215 to 
7053.0265 shall continue to meet the effluent limits established by the permit, unless the permittee establishes that less 
stringent effluent limits are allowable pursuant to federal law, under section 402(o) of the Clean Water Act, United 
States Code, title 33, section 1342.] 
 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 4 of 50 
 
 
2. Location map of permitted facility 

 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 5 of 50 
 
 
3. Flow diagram 

 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 6 of 50 
 
 
4. Summary of stations and station locations 
 

Station Type of station Local name PLS location 
SD 001 Effluent To Surface Water Surface Water Discharge T128N, R38W, S25, NW Quarter 
SW 001 Lake/Reservoir Lake Winona - Northeast Site T128N, R38W, S24 
SW 002 Lake/Reservoir Lake Winona - Southwest Site T128N, R38W, S25 
SW 003 Lake/Reservoir Lake Agnes T128N, R38W, S25 
WS 001 Influent Waste Influent Waste Stream T128N, R38W, S25, NE Quarter of the SW Quarter 

 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 7 of 50 
 
 
5. Permit requirements 
 
SD 001 Effluent To 

Surface Water 
 

  Surface Discharge: Class A Major Facility Effluent Requirements 
 5.1.1 The Permittee shall submit a monthly DMR : Due by 21 days after the end of each calendar month 

following permit issuance. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.2 Sampling Location. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.3 Samples for Station SD 001 shall be collected from the outlet control structure prior to mixing with 

the receiving water. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.4 The Permittee shall submit monitoring results in accordance with the limits and monitoring 

requirements for this station.  If conditions are such that no sample can be acquired, the Permittee 
shall report "No Flow" or "No Discharge" on Discharge Monitoring Report (DMR) and shall add a 
Comments attachment to the DMR detailing why the sample was not collected. [Minn. R. 
7001.0150, Subp. 2(B)] 

   
  Priority Pollutant Requirements 
 5.2.5 The Permittee shall monitor the effluent three times in the life of the permit for the following 

specified priority pollutants. Sampling events shall occur before the second, third, and fourth year 
following permit issuance and shall not be less than one year apart.   
 
Monitoring shall be for the organic priority pollutants identified under the volatile, acid, 
base/neutral, and pesticide fractions using EPA methods 624, 625 and 608 (40 CFR Part 136, 
October 25, 1984) as listed in Table II of 40 CFR Part 122, Appendix D or any updates to those 
methods.   
 
The following priority pollutant total metals shall also be monitored using EPA methods found in 
Table IB of the current version of 40 CFR Part 136: antimony, arsenic, beryllium, cadmium, 
chromium, copper, lead, nickel, selenium, silver, thallium, and zinc. In addition, the Permittee shall 
monitor for total cyanide, total phenolic compounds, and hardness (total as CaCO3) using methods 
approved in the most recent update of 40 CFR part 136.     
 
Total Mercury shall be monitored by EPA method 1631E or the most recent update to this method, 
if not already required by the permit.   
 
Reporting limits for Priority Pollutant analyses shall be as close as analytically possible to the Class 
2B chronic water quality standards.  Total cyanide shall be monitored to the free cyanide water 
quality standard. The chromium reporting limit shall meet the chromium +6 water quality 
standard. [Minn. R. 7001] 

 5.2.6 The Permittee shall submit the first priority pollutant monitoring report : Due 1095 calendar days 
before Permit Expiration Date. (By two years after permit issuance date). [Minn. R. 7001] 

 5.2.7 The Permittee shall submit the second priority pollutant monitoring report : Due 730 calendar days 
before Permit Expiration Date. (By three years after permit issuance date). [Minn. R. 7001] 

 5.2.8 The Permittee shall submit the third priority pollutant monitoring report : Due 365 calendar days 
before Permit Expiration Date. (By four years after permit issuance date). [Minn. R. 7001] 

   
  Chronic Toxicity Requirements 
 5.3.9 General Requirements. [Minn. R. 7001] 
 5.3.10 This permit does not include a chronic whole effluent toxicity limit; however the facility has a 

whole effluent toxicity testing monitoring requirement is required to conduct chronic toxicity tests 
for Surface Discharge Station SD 001. Results of chronic toxicity tests will be evaluated against a 
monitoring threshold value of 1.0 TUc. [Minn. R. 7001] 



Permit issued:  November 15, 2020 MN0040738 
Permit expires:  October 31, 2025 Page 8 of 50 
 
 
 5.3.11 The Permittee shall submit annual chronic test battery results, the first test is due 6 months after 